
Internal Draft: 

- Section 1 (Revised) 

- Section 2 (Revised) 

- Section 5 (Draft) 

- Section 6 (Draft) 

- Section 8 (Draft) 

 

 

 

 

 

 

 

 

 

 

NJPDES Permit Nos. 

NJ0026182 

NJ0108812 

NJ0108847 

 

September 2020  

 

 

 

 

 

 

 

 

SELECTION AND 

IMPLEMENTATION 

OF ALTERNATIVES 

REPORT 

Camden County Municipal Utilities Authority 
City of Camden 
Gloucester City 

 



 

  







































1 of 2 

Glossary of Anacronyms and Technical Terms Used 

CCMUA / City of Camden / Gloucester Selection & Implementation of Alternatives Report 

Term Explanation 

1  C-32 
The CSO outfall located on the back channel of the Delaware River for which 
[...]
• Identification and involvement of stakeholders and the identification of an 
institutional structure for the development and implementation of the mitigation 
program;  

• Coordination with or working within existing green stormwater and sustainable 
redevelopment groups and programs;  

• Establishing a GIS based street flooding event data base.  This would involve 
establishing a flood event spotting and reporting system to track the occurrence, 
duration, approximate size and depth, preceding weather conditions and tides and 
integrating these data into a geo-referencing data base;  

• Evaluate the principal causes of street flooding by location including but not limited to 
system hydraulic limitations situational hydraulic limitations (e.g. pipe or catch basin 
clogs, not enough inlets), changes in run-off characteristics, etc.;   

• Targeted flow monitoring and the extension of the H&H model by Camden in flood 
prone segments of the Camden collection system within reasonable proximity to a 
regulator structure.  This would could be implemented after the restoration of the 
hydraulic capacities through cleaning and the observation as to the impacts of this 
restoration on the occurrences of street flooding;   



Section 4 •  Mitigation of Street Flooding 

 

 

  4-5 

• Identify design standards and best practices for flooding mitigation for use on public 
and private redevelopment projects; 

• Evaluate and develop a suite of mitigation alternatives; 

• Identification and involvement of stakeholders and the identification of an 
institutional structure for the development and implementation of the mitigation 
program;  and 

• The identification and establishment of program funding sources.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

    

 

D:\0 Projects\CCMUA\CCMUA Tasks\T3-SIAR\SIAR Report\08 SIAR Finalization\Sections\SIAR 4 - flooding 09-12-20.docx 









Section 5 •  Additional Control Requirements  

 

   5-1 

Section 5  
Additional Structural Controls  

5.1 Additional Control Requirements   
The system wide control target of 85% capture cannot be met through the wet weather treatment 

capacity increase and source reduction alone, therefore sub-system level controls using satellite 

control facilities was evaluated.  The anticipated levels of CSO controls with the expansion of 

CCMUA’s WPCF # 1 to 185 MGD plus a system-wide 10% reduction in DCIA are shown in Table 

5-1.  

Table 5-1 – Typical Year Capture Impacts of Controlling Runoff from DCIA by 10%  

System / Sub-System 

WPCF # 1 @ 185 
MGD, Camden 

Hydraulic Capacity 
Restored 

Add 10% Control 
of Runoff in DCIA  

System-Wide 78% 81% 

Sub-System     

     Delaware R. – Camden 89% 91% 

     Delaware R. – Gloucester 69% 74% 

     Delaware R. - Back Channel 69% 72% 

  Cooper River 70% 75% 

  Newton Creek 85% 87% 

Additional CSO controls will be evaluated for three of the five sub-systems to achieve the control 

objective of 85%system-wide wet weather capture during the Typical Year.  It should be noted 

that the controls evaluated to achieve 85% system-wide wet weather capture will be sized to also 

achieve 85% capture in each individual sub-systems.   

The 85% capture target for the Delaware River – Camden subsystem will be achieved through the 

expansion of the wet weather treatment capacity at WPCF # 1 to 185 MGD along with 

modification to the C-3 regulator structure and its operating rules.  The expansion of the WPCF#1 

will also help  the Newton Creek subsystem in achieving 85% capture.     

Due to their hydraulic isolation (varies pump stations) from the WPCF #1, the Delaware River – 

Gloucester City, the Delaware River Back Channel and the Cooper River sub-systems would not 

achieve increased capture with the potential expansion of the plant treatment capacity.  The 

hydraulic limitations in the existing Camden and Gloucester interceptor sewers preclude the 

conveyance of additional wet weather flows to WPCF #1. Moreover, the additional conveyance 

option is mooted by the infeasibility of expanding the wet weather capacity at the WPCF beyond 

220 MGD (see Chapter 5.3.2 of the DEAR report).   

 

 



Section 5  •  Additional Control Requirements  

5-2 

Ultimately, there are only four broad options for controlling combined sewer overflows: 

1. Source reduction – through the removal or reduction of stormwater through green 

stormwater infrastructure or sewer separation;  

2. Conveyance of wet weather flows to a central treatment facility;  

3. Satellite storage of wet weather flows until they can be bled back into the combined sewer 

system for centralized treatment; or 

4. Satellite treatment at or near the CSO outfall to provide at least the equivalent of primary 

treatment and disinfection.  

CCMUA proposes to achieve 85% capture in the Delaware River backchannel subsystem through 

the reduction of wet weather flows from Pennsauken Township and increasing the wet weather 

flow rates through the Baldwins Run pump station.  

Satellite storage or treatment will be required to achieve 85% capture in the Cooper River and 

Gloucester City sub-systems.  The required capacities for these facilities are shown on Table 5-2.  

Capacity requirements are bracketed based on the achievement of 0% and 10% reductions in 

DCIA.  A ten percent reduction in DCIA is the target established by CCMUA and the Cities as 

noted in Section 3 of this report.  Zero percent reduction reflects the baseline current conditions 

and is used as a worst-case scenario.  After the green stormwater program outlined in Section 3 

has been underway for a while, the achievability of the 10% DCIA reduction goal can be re-

evaluated. 

Table 5-2 – Required Satellite Control Capacities  

Sub-System Locations 

With 10% DCIA 
Reduction 

Without 10% DCIA 
Reduction 

Storage 
Volume in 
Million Gal. 

Treatment 
Capacity in 

MGD 

Storage 
Volume in 

Million Gal. 

Treatment 
Capacity in 

MGD 

Delaware 
River – 

Gloucester 

G-4 / G-5 0.6 4.1 1.2 6.8 

G-1 0.5 2.3 0.7 4.4 

Cooper River 

C-22 / C-22A 1.3 20 2.6 21 

C-27 / Thorndyke 3 20.4 3.5 38.5 

C17 NA NA 0.4 4.8 

5.2 Overview of Alternative Control Technologies Evaluated 

5.2.1 Satellite Treatment  

Treatment Process Overview 

Enhanced high-rate clarification (EHRC) has been used as the satellite treatment process for 
planning purposes.  The term EHRC is generally used to describe a physical-chemical process in 
which coagulant and polymer are added to wastewater to remove solids from the stream.  

 



Section 5 •  Additional Control Requirements  

 

   5-3 

The intent of EHRC treatment is to remove 
solids from and to disinfect the captured 
combined sewage.  This provides effluent 
with total suspended solids concentrations 
that are similar or less than the effluent from 
the primary clarifiers at the wastewater 
plant.  The removed solids then need to be 
conveyed to the main treatment plant for 
treatment.   

 The coagulant aggregates the suspended 
solids in the flow into a floc. The resulting 
floc particles adsorb onto either very fine 
sand added to the wastewater, or 
recirculated solids with the aid of a polymer. 
The fine sand and recirculated solids act as 
ballast and increases the settling rate of the 
adsorbed floc, removing the solids from the 
flow stream. The process is also known as 
“ballasted flocculation.”   EHRC systems can 
be operated intermittently during storm 
events. 

A typical ballasted flocculation system 
consists of addition of ferric chloride, 
polymer, and “microsand” (sand 
approximately 100-microns in diameter) to 
wastewater. The wastewater and additives are rapidly mixed (flash mixing), then slowly stirred in 
a maturation tank before settling in a clarifier. The sludge from the settling process is passed 
through a hydrocyclone, where the microsand is removed from the sludge and recycled.   

Several suppliers provide enhanced high-rate clarification systems as proprietary products, 

including: Kruger’s Actiflo® process, which uses microsand as ballast, and Degremont 

Technologies’ DensaDeg® process, which uses recirculated solids as ballast.  Cross-sectional 
diagrams of the two technologies are shown on Figure 5-1 

Whichever process is selected, BOD and TSS removal rates associated with high-rate clarification 
have been shown to be roughly double those of traditional clarification. BOD removal is between 
65- and 80-percent and TSS removal is between 70- and 95-percent, according to the USEPA’s 
August 2004 “Report to Congress on the Impacts and Control of CSOs and SSOs”. These 
reductions clearly meet (and even exceed) those of conventional primary treatment processes, and 
thus satisfy the requirement to provide the “equivalent of primary clarification” per the EPA CSO 
Policy.  Other benefits of this process include: 

▪ Footprint area requirements are only one-tenth of traditional clarification area requirements 
(5 to 15-percent of the space required for conventional primary treatment); 

▪ Can handle high hydraulic loading rates and treat rapidly varying flows; and  

▪ Able to achieve secondary treatment effluent standards for TSS and approach these 
standards for BOD. 

 

 

Figure 5-1 – Enhanced High Rate Clarification: 
Top – ACTIFLO unit, bottom – DensaDeg unit 



Section 5  •  Additional Control Requirements  

5-4 

EHRC also has some disadvantages, including: 

▪ Higher capital costs than less complex processes such as simple settling or screening 
technologies; 

▪ Higher operating costs relative to conventional clarification due to chemical and floc media 
requirements; 

▪ 15 – 30 minute start-up time before significant removal occurs;  

Solids removed through the satellite treatment process range in concentration from around 0.1% 

to 1.0% with an average of around 0.3% and are typically discharged to the interceptor sewer for 
transport and treatment at the wastewater treatment plant.  While high in solids concentration 
(1,000 mg/l to 10,000 mg/l the volume generated relative to total interceptor sewer flows are 
typical low enough to not pose operating problems.  The feasibility of this being acceptable in 
Camden or Gloucester would need to be confirmed during a later detailed facilities planning 
phase of LTCP implementation.  

Disinfection 

As documented in the System Characterization Report, pathogens pose the primary water quality 
impact of the CSOs into the Delaware and Cooper Rivers and Newton Creek.  Therefore, 
disinfection of effluent from satellite treatment facilities is assumed.  Three disinfection 
technologies were considered: 

▪ Sodium Hypochlorite; 

▪ Ultraviolet (UV); and  

▪ Peracetic Acid 

Detailed descriptions and evaluations of these disinfection technologies were included in 

Appendix A of the approved Development and Evaluation of Alternatives Report.  For purposes 
of this long term control planning document, disinfection using sodium hypochlorite is assumed.  
Regulations have required most wastewater treatment plants and CSO facilities to add a 
dechlorination process that uses sodium bisulfite to remove chlorine before it enters the receiving 
water. On average, dechlorination will add about $0.30 per gallon of treatment capacity to the cost 
of chlorination.  

5.2.2 Satellite Storage  

Off-line surface storage can be used to capture all or part of CSO discharge. When system capacity 
becomes available, flows are then released for conveyance to the treatment plant. When flow 
volumes exceed the storage capacity, flow will be discharged to CSO outfalls. Two different 
approaches can be used to handle these discharges: either (1) flow can be diverted around the 
storage tank when full, or (2) flow can pass through the tank and overflow at the downstream end 
of the tank, at which point the storage tank effectively becomes a high-rate settling tank. In either 
case, the size of a surface storage tank depends upon the capture goals set for each site.  

A typical storage tank arrangement includes a regulator, bar screens, pumping facility and piping 

to and from the collection system. Design details such as flow distribution, tank flushing, and 
facility activation also are affected by the overall goals for and hydraulics of the specific site. 
Examples of storage tanks are shown on Figure 5-2. 



Section 5 •  Additional Control Requirements  

 

   5-5 

  

Figure 5-2 – Examples of Satellite Storage Facilities. Left: below grade facility under 
construction.  Right: retention treatment basin in Inkster Michigan. 

Storage tanks are generally fed by gravity and the stored flow is typically pumped back to the 
interceptor after the storm. This gravity-in / pump-out arrangement minimizes pumping costs 
(both capital and operating). However, if the existing combined sewers are deep, then the storage 
tank must be deep and construction becomes more expensive.   

5.3 Control Alternatives  

5.3.1 Summary Assessment of Control Option 

Satellite facilities can pose significant siting, financial and operating burdens on the municipalities 
in which they are located which must be considered in the alternatives selection process.  A 
qualitative summary of the two approaches’ pros and cons is provided on Table 5-3.  

Table 5-3 – Qualitative Comparison of EHRC and Storage 

 
Enhanced High Rate 

Clarification 
 (Ballasted Flocculation) 

Storage Tanks 

Pro 

• High levels of treatment and 
treated effluent quality (meets / 
exceeds primary treatment). 

• Proven technology. 

• Process equipment relatively 
compact.  

• Not affected by precursor 
storm events. 

• Relative operating simplicity. 

• Proven technology 

• Only discharges to receiving 
streams during storm events 
exceeding storage capacities 

• Captured flow is sent back to 
the wastewater treatment plant 
for full treatment 

 

Con 

• Operating complexity. 

• Requires post event cleaning 
and maintenance. 

• Requires on-site hypochlorite 
and other chemical storage 

• Likely point-source 
performance standards. 

• Capital and O&M costs 

• Utilizes interceptor and 
treatment plant capacities 
during post storm drain 
downs. 

• Overflows when storage 
capacities are exceeded. 

• Required post event cleaning 
more difficult than for ballasted 
flocculation.   



Section 5  •  Additional Control Requirements  

5-6 

5.3.2  Treatment and Storage Cost Estimation 

Generic planning level capital, operation and maintenance (O&M) and life-cycle costs for 
Enhanced High Rate Clarification and for storage facilities have been developed utilizing process 
equipment manufacturer data as presented in the January 2018 PVSC Updated Technical 
Guidance Manual (TGM) that was included as Appendix A in the approved CCMUA / Camden / 
Gloucester Development and Evaluation of Alternatives Report.5-1  

5.3.3  Permittee Specific Cost Estimates  

Detailed capital and O&M cost estimates have been developed for the Cities of Camden and 
Gloucester and for the CCMUA.  These estimates are premised upon 1) the inclusion of green 
stormwater infrastructure sufficient to reduce the directly connected impervious areas of Camden 
and Gloucester by 10%, and 2) that each permittee will be responsible for the future capital and 
operating costs of CSO controls located within their respective collection systems. 

City of Camden  

The estimated capital costs (in 2020 dollars) and O&M costs for satellite treatment and for satellite 
storage at Camden regulators C-22 & C-22A (Cooper River) and C-27 & Thorndyke (Cooper River) 
are shown on Tables 5-4 and 5-5.   

Table 5-4 – Camden CSO 85% Typical Year Wet Weather Capture Control Cost Estimates*  

 

                                                        

5-1  Tables 2-18 through 2-22 for ballasted flocculation facilities and Tables 2-29 through 2-31 for 
disinfection.  



Section 5 •  Additional Control Requirements  

 

   5-7 